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Module 1

Information about the Initial Procedure
	Product Name
	Levidomed

	Type of application
	Generic, Article 10 (1)

	Active Substance
	Levosulpiride

	Form
	Tablets

	Strength
	25mg, 50mg, 100mg 

	MA Holder
	· Medochemie Ltd – Central Factory, 1-10 Constantinoupoleos Str., 3011, Limassol, Cyprus (manufacturing, primary and secondary packaging, batch control and batch release)


	Reference Member State (RMS)
	IT

	Concerned Memember States (CMS)
	BG, CY, RO

	Procedure number
	IT/H/0367/001-003/DC

	Timetable
	End of procedure: Day 210 – 04 March 2015


Module 2
SUMMARY OF PRODUCT CHARACTERISTICS
1. NAME OF THE MEDICINAL PRODUCT 
Product name, 25 mg tablets 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

Each tablet of Product name, 25 mg tablets contains: 25 mg levosulpiride. 

Excipients with known effect: lactose monohydrate.

Each tablet of Product name, 25 mg tablets contains 42.50 mg of lactose monohydrate 

For the full list of excipients, see section 6.1. 
3. PHARMACEUTICAL FORM 
Tablet 

White, round, convex tablet, with 6 mm diameter, imprinted with “MC” on one side.
4. CLINICAL PARTICULARS 
4.1 Therapeutic indications 
• Dyspeptic syndrome (anorexia, bloating, a feeling of epigastric tenderness, postprandial headache, heartburn, belching, diarrhoea, constipation) from delayed gastric emptying related to organic factors (diabetic gastroparesis, cancer, etc.) and / or functional factors (visceral somatisation in anxious subjects -depressants). 

• Essential headache: vasomotor forms (classical, common, ophthalmic, hemiplegic, cluster migraine) and muscle-tensive forms. 

• Nausea and vomiting (post-operative or induced by anticancer drugs). 

• Dizziness, by central or peripheral origin.
4.2 Posology and method of administration 
Posology 

Adults 
Dosage in adults (according to medical prescription): 1 tablet 3 times a day before meals. 
Peadiatric population

No data are available.
Elderly 
In the treatment of elderly patients, the dosage should be decided by the physician which must carefully evaluate a possible reduction of the dosages above mentioned. 
4.3 Contraindications 
• Hypersensitivity to the active substance or to any of the excipients listed in section 6.1. 

• Product name should not be used in epilepsy, manic states, in the manic phase of manic-depressive psychosis. 

• Patients with pheochromocytoma, because it can cause a hypertensive crisis probably due to the release of catecholamines from the tumor. Such hypertensive crises may be controlled by phentolamine. 

• Regarding the supposed correlation between the hyperprollactinemic effect of most psychotropic medicines and mammary dysplasia, Product name should not be used in subjects who are already carriers of a malignant mastopathy. 

• Do not use in pregnancy, possible pregnancy and during the breastfeeding period. 

4.4 Special warnings and precautions for use 
• In randomized clinical trials versus placebo performed in a population of patients with dementia treated with some atypical antipsychotics, an increase of about three times of the cerebrovascular events risk was observed. The mechanism for this increased risk is not known. An increased risk for other antipsychotics or other patient populations cannot be ruled out. Product name should be used with caution in patients with risk factors for stroke. 

• A complex symptoms disorder, potentially fatal, called Neuroleptic Malignant Syndrome has been reported with use of neuroleptics (in general in the course of treatment with antipsychotic drugs). Clinical manifestations of this syndrome are hyperpyrexia, muscle rigidity, akinesia, vegetative disorders (irregular pulse and blood pressure, sweating, tachycardia, arrhythmias), altered state of consciousness that may progress to stupor and coma. The treatment of Neuroleptic Malignant Syndrome consists of immediate discontinuation of the antipsychotic medicines and other not essential medicines and setting of an intensive symptomatic treatment (care must be taken in reducing hyperthermia and in correcting dehydration). In case the resumption of the treatment with antipsychotics is held to be essential, the patient should be carefully monitored. Concomitant therapy with other neuroleptics must be avoided. 

• The effects of levosulpiride on gastrointestinal motility may be antagonized by anticholinergic drugs, narcotics and analgesics. 

• Levosulpiride should not be used when the stimulation of gastrointestinal motility can be detrimental, for example in the presence of gastrointestinal bleeding, mechanical obstructions or perforations. 

• Levosulpiride should be used with caution in patients with cardiovascular disease or with a family history of QT prolongation. 

• There have been reports of venous thromboembolism (VTE) with antipsychotic medicines use. Since patients treated with antipsychotics often present with acquired risk factors for VTE, these factors need to be identified before and during treatment with Product name, in order to take appropriate preventive measures. 

• Simultaneous intake of alcohol must be avoided. 

Product name contains lactose monohydrate. Patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucose-galactose malabsorption should not take this medicine. 
4.5 Interaction with other medicinal products and other forms of interaction 
The association with other medicines requires special caution and vigilance from the physician, in order to avoid unexpected effects from unwanted interaction. 

• Concomitant administration of neuroleptics with medicines that prolong the QT interval, increases the risk of cardiac arrhythmias. 

• Levosulpiride should not be administered concomitantly with medicines that cause electrolyte disturbances. 

4.6 Fertility, pregnancy and lactation 
Pregnancy 

Do not use in pregnancy, possible pregnancy and during the breastfeeding period. 
Neonates exposed to conventional or atypical antipsychotics included Product name during the third trimester of pregnancy are at risk for side effects including extrapyramidal symptoms or withdrawal symptoms that may vary by severity and duration following delivery. There have been reports of agitation, hypertonia, hypotonia, tremor, somnolence, respiratory distress, and feeding disorder. Therefore, newborns should be carefully monitored. 
4.7 Effects on ability to drive and use machines 
Product name has major influence on the ability to drive and use machines. 

High doses of levosulpiride may cause drowsiness, numbness, or dyskinesias, therefore they should be advised to avoid driving and operations requiring supervision. 
4.8 Undesirable effects 

According to MedDRA system, organ classification, frequency categories are defined as follows: 

Very common ( ≥1/10), Common (≥1/100 to < 1/10), Uncommon (≥1/1,000 to < 1/100), Rare (≥ 1/10,000 to < 1/1,000), Very rare (< 1/10,000), Not known (cannot be estimated from the available data). 
Endocrine disorders: 
· Not Known: some disorders such as amenorrhea, gynecomastia, galactorrhea, hyperprolactinemia and changes in libido, observed in special cases, are due to a reversible effect of levosulpiride on the functionality of the hypothalamic-pituitary-gonadal axis, similar to that known for many neuroleptics. 
The following side effects have been observed with other medicines of the same class: 
Cardiac disorders: 

• Rare: cases of QT prolongation, ventricular arrhythmias such as torsades de pointes, ventricular tachycardia, ventricular fibrillation and cardiac arrest. 

• Very rare: cases of sudden death. 

Vascular disorders: 
• Not known: there have been reports of venous thromboembolism (VTE), including cases of pulmonary embolism (PE) and deep venous thrombosis (VTE). 

Pregnancy, puerperium and perinatal conditions: 
• Not known: neonatal withdrawal syndrome, extrapyramidal symptoms (see section 4.6).

Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via the national reporting system. 
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4.9 Overdose 
In internal medicine, extrapyramidal effects and sleep disorders have never been observed which, from theoretical point of view, may occur with very high dosages. 

In these case it sufficient to discontinue the treatment or decrease the dosage, according to the physician decision. 
5.PHARMACOLOGICAL PROPERTIES 
5.1 Pharmacodynamic properties 
Pharmacotherapeutic group: Propulsives , ATC code: A03FA
Biochemical, pharmacological and clinical data obtained with the two isomers of sulpiride, indicate that the antidopaminergic activity, both at central and local levels, is due to levo- rotatory enantiomer. 

5.2 Pharmacokinetic properties 
When levosulpiride is administered orally at a dose of 50 mg, the peak plasma concentration is reached in 3 hours, in an average of 94.183 ng / ml. 

The t ½ of elimination calculated after administration of 50 mg iv of levosulpiride is 4.305 hours. 

The elimination of the medicine occurs mainly via the urine. 
5.3 Preclinical safety data 
The values expressed as LD50 acute toxicity after oral administration in mice, rats and rabbits were 2450 mg / kg, 2600 mg / kg and greater than 1500 mg / kg. 

LD 50 values: 

• in the mouse : 210 mg / kg, via i.p, 

• in the rat via i.p. and i.v. : to 270 mg / kg and 53 mg / kg, respectively, 

• in the rabbit via i.v. : to 42 mg / kg. 

Subacute toxicity tests were conducted by administering the active ingredient in rat, rabbit and dog, daily, for 12-13 weeks. The appearance of any toxic symptoms was not observed at doses of: 

• 25 mg / kg sc and 300 mg / kg p.o. in the rat, 

• 250 mg / kg p.o. and 12.5 mg / kg i.m. in rabbits, 

• 50 and 100 mg / kg p.o. in the dog. 

To evidentiate the chronic toxicity after administration of the drug for 180-190 days, the following doses were well tolerated.:

• 100 mg / kg p.o. and 20 mg / kg s.c. in the rat, 

• 10 mg / kg i.m. in rabbits and 

• 20 mg / kg p.o. in the dog.

Studies performed in rats and mice, administering the medicine at a dose higher than that expected for man, have shown that levosulpiride do not possess carcinogenic properties.
Studies carried out in rats and rabbits have shown that the medicine is not teratogenic. 

In vitro tests have ruled out that the medicine possesses mutagenic properties. 
6.0 PHARMACEUTICAL PARTICULARS 
6.1 List of excipients 
Microcrystalline cellulose (E460), 

lactose monohydrate, 

sodium starch glycolate type A, 

magnesium stearate (E572). 
6.2 Incompatibilities 
Not applicable 
6.3 Shelf life 

3 years

6.4 Special precautions for storage 
This medicinal product does not require any special storage precautions. 
6.5 Nature and contents of container 
Packs of 20, 30, 60 and 100 tablets packed in blisters (PVC/PVDC/Al and PVC/PCTFE/Al). Each blister contains 10 tablets. 

Not all pack sizes may be marketed. 
6.6 Special precautions for disposal 
No special requirements 
7.0 MARKETING AUTHORISATION HOLDER 
MEDOCHEMIE LTD, 1-10 Constantinoupoleos street, 3011 Limassol, Cyprus 
8.0 MARKETING AUTHORISATION NUMBER(S)
9.0 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 

[To be completed nationally] 
10. DATE OF REVISION OF THE TEXT 

03/2015

SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT
Product name, 50 mg tablets

Product name, 100 mg tablets

2.QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet of Product name, 50 mg tablets contains 50 mg levosulpiride.

Each tablet of Product name, 100 mg tablets contains 100 mg levosulpiride.

Excipients with known effect: lactose monohydrate

Each tablet of Product name, 50 mg tablets contains 85 mg of lactose monohydrate.

Each tablet of Product name, 100 mg tablets contains 170 mg of lactose monohydrate.

For the full list of excipients, see section 6.1.

3.PHARMACEUTICAL FORM

Tablet

Product name, 50 mg tablets: White, round, convex tablet, with 8 mm diameter imprinted with “50” on one side.

Product name, 100 mg tablets: White, round, convex tablet, with 10.3 mm diameter.

4.CLINICAL PARTICULARS

4.1 Therapeutic indications

· Endogenous and reactive depression. 

· Somatoform disorders. 

· Acute and chronic schizophrenia.

4.2 Posology and method of administration

Posology

Adults

· Adults and  acute forms of mental disorders: 2-3 tablets of 100 mg per day.

· Maintenance therapy: unless otherwise prescribed 3 tablets of 50 mg per day.

This dose may be gradually reduced.Peadiatric population

No data are available. 

Elderly

In the treatment of elderly patients, the dosage should be decided by the physician which must carefully evaluate a possible reduction of the dosages above mentioned.

4.3 Contraindications

· Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
· Levosulpiride should be used with caution in epilepsy, manic states, in the manic phase of manic-depressive disorder 

· Levosulpiride should be used with caution in hypertension in patients suspected to be carriers of pheochromocytoma, in patients with signs of heart failure.These conditions do not constitute in fact absolute contraindications.

· Regarding the supposed correlation between the hyperprollactinemic effect of most psychotropic medicines and mammary dysplasia,  Levosulpiride should not be used  in subjects who are already carriers of a malignant mastopathy.

· Do not use in pregnancy, possible pregnancy and during the breastfeeding period.

4.4 Special warnings and precautions for use

· In randomized clinical trials versus placebo performed in a population of patients with dementia treated with some atypical antipsychotics, an increase of about three times of the cerebrovascular events risk was observed. The mechanism for this increased risk is not known.  An increased risk for other antipsychotics and other patient populations can not be ruled out. Product nameshould be used with caution in patients with risk factors for stroke.

· A complex symptoms disorder, potentially fatal, called Neuroleptic Malignant Syndrome has been reported with use of neuroleptics (in general in the course of treatment with antipsychotic drugs).Clinical manifestations of this syndrome are hyperpyrexia, muscle rigidity, akinesia, vegetative disorders (irregular pulse or blood pressure, sweating, tachycardia, arrhythmias), altered state of consciousness that may progress to stupor and coma.The treatment of Neuroleptic Malignant Syndrome consists of immediate discontinuation of the antipsychotic medicines and other not essential medicinesand settingof an intensive symptomatic treatment (care must be taken in reducing hyperthermia and in correcting dehydration). In case the resumption of the treatment with antipsychotics is held to be essential, the patient should be carefully monitored. Concomitant therapy with other neuroleptics must be avoided.

· Levosulpiride should not be used when the stimulation of gastrointestinal motility can be detrimental, for example in the presence of gastrointestinal bleeding, mechanical obstructions or perforations.

· Levosulpiride should be used with caution in patients with cardiovascular disease or with a family history of QT prolongation.

· There have been reports of venous thromboembolism (VTE) with antipsychotic medicines use. Since patients treated with antipsychotics often present with acquired risk factors for VTE, these factors need to be identified before and during treatment with Product name, in order to take appropriate preventive measures.

· Simultaneous intake of alcohol must be avoided.

Product name contains lactose monohydrate.Patients with rarehereditary problems of galactoseintolerance, the Lapp lactasedeficiency or glucose-galactosemalabsorption should not takethis medicine.

4.5 Interaction with other medicinal products and other forms of interaction

The association with other medicines requires special caution and vigilance from the physician, in order to avoid unexpected effects from unwanted interaction.

· Concomitant administration of neuroleptics with medicines that prolong the QT interval,  increases the risk of cardiac arrhythmias.

·  Levosulpiride should not be administered concomitantly with medicines that cause electrolyte disturbances.

4.6 Fertility, pregnancy and lactation

Pregnancy

Do not use in pregnancy, possible pregnancy and during the breastfeeding period. Neonates exposed to conventional or atypical antipsychotics included Product name during the third trimester of pregnancy are at risk for side effects including extrapyramidal symptoms or withdrawal symptoms that may vary by severity and duration following delivery. There have been reports of agitation, hypertonia, hypotonia, tremor, somnolence, respiratory distress, and feeding disorder. Therefore, newborns should be carefully monitored. 

4.7 Effects on ability to drive and use machines

Product name has major influence on the ability to drive and use machines.

Patients under treatment may experience numbness, dizziness and dyskinesia, therefore they should be advised to avoid  driving and operations requiring supervision.

4.8
Undesirable effects

According to MedDRA system, organ classification, frequency categories are defined as follows: 

Very common ( ≥1/10), Common (≥1/100 to < 1/10), Uncommon (≥1/1,000 to < 1/100), Rare (≥ 1/10,000 to < 1/1,000), Very rare (< 1/10,000), Not known (cannot be estimated from the available data). 

Immune system disorders

· Very rare: allergic reactions

Endocrine disorders: 
· Not Known: some disorders such as amenorrhea, gynecomastia, galactorrhea, hyperprolactinemia and changes in libido, observed in special cases, are due to a reversible effect of levosulpiride on the functionality of the hypothalamic-pituitary-gonadal axis, similar to that known for many neuroleptics. 

Metabolism and nutrition disorders
· Not known: cases of weight gainhave been reported after prolonged treatment

Nervous system disorders

· Very rare: psychomotor agitation, neurovegetative disorders and extrapyramidal effects such as tremors, parkinsonism and dystonia. 

All these effects are modest in magnitude and reversible

The following side effects have been observed with other medicines of the same class: 

Cardiac disorders: 

• Rare: cases of QT prolongation, ventricular arrhythmias such as torsades de pointes, ventricular tachycardia, ventricular fibrillation and cardiac arrest. 

• Very rare: cases of sudden death. 

Vascular disorders: 
• Not known: there have been reports of venous thromboembolism (VTE), including cases of pulmonary embolism (PE) and deep venous thrombosis (VTE). 

Pregnancy, puerperium and perinatal conditions: 
• Not known: neonatal withdrawal syndrome,extrapyramidal symptoms (see section 4.6). 

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via the national reporting system.
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 4.9 Overdose

The medicine can induce extrapyramidal effects and sleep disorders,at higher doses and in patients sensitive to neuroleptics.

In these cases it will be advisable to reduce the dosage or discontinue the treatment, according to the physician decision.

5.PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Psycholeptics, antipsychotics, ATC code: N05AL07

Biochemical, pharmacological and clinical data obtained with the two isomers of sulpiride, indicate that the antidopaminergic activity, both at central and local levels, is due  to levo- rotatory enantiomer.

5.2 Pharmacokinetic properties
When levosulpiride is administered orally at a dose of 50 mg, the peak plasma concentration is reached in 3 hours, in an average of 94.183 ng / ml. 

The t ½ of elimination calculated after administration of 50 mg iv of levosulpiride is 4.305 hours.

The elimination of the medicine occurs mainly via the urine.

5.3 Preclinical safety data

The values expressed as LD50 acute toxicity after oral administration in mice, rats and rabbits were 2450 mg / kg, 2600 mg / kg and greater than 1500 mg / kg. 

LD 50 values:

· in the mouse : 210 mg / kg, via i.p,

· in the rat via i.p. and i.v. :to 270 mg / kg and 53 mg / kg, respectively, 

· in the rabbit via i.v.: to 42 mg / kg.

Subacute toxicity tests were conducted by administering the active ingredient in rat, rabbit and dog,daily, for 12-13 weeks. The appearance of any toxic symptoms was not observed at doses of:

· 25 mg / kg sc and 300 mg / kg p.o. in the rat, 

· 250 mg / kg p.o. and 12.5 mg / kg i.m.  in rabbits,

· 50 and 100 mg / kg p.o. in the dog.

To evidentiatethe chronic toxicity after administration of the drug for 180-190 days, the following doses were well tolerated:

· 100 mg / kg p.o. and 20 mg / kg s.c. in the rat, 

· 10 mg / kg i.m. in rabbits and 

· 20 mg / kg p.o. in the dog.

Studies performed in rats and mice, administering the medicine at a dose higher than that expected for man, have shown that levosulpiride do not possess carcinogenic properties.

Studies carried out in rats and rabbits have shown that the medicine is not teratogenic.

In vitro tests have ruled out that the medicine possesses mutagenic properties.

6.0 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Microcrystalline cellulose  (E460)

lactose monohydrate

 sodium starch glycolate type A

magnesium stearate (E572).

6.2 Incompatibilities

 Not applicable

6.3 Shelf life

3 years6.4 Special precautions for storage

This medicinal product does not require any special storage precautions.

6.5 Nature and contents of container

Packs of 20, 30, 60 and 100 tablets packed in blisters (PVC/PVDC/Alu or PVC/PCTFE/Alu).

Not all pack sizes may be marketed.

6.6 Special precautions for disposal

No special requirements

7.0MARKETING AUTHORISATION HOLDER
MEDOCHEMIE LTD, 1-10 Constantinoupoleos street, 3011 Limassol, Cyprus

8.0 MARKETING AUTHORISATION NUMBER(S)

9.0DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
[To be completed nationally]

10.DATE OF REVISION OF THE TEXT

03/2015

Module 3
Package Leaflets
1.3.1
Package leaflet: Information for the patient
Product name 25 mg tablets

Levosulpiride

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.
· Keep this leaflet. You may need to read it again.

· If you have any further questions, ask your doctor or pharmacist.

-
This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.

· If  you get any side effects, talk to your doctor or pharmacist . This includes any possible side effects not listed in this leaflet. See section 4.
What is in this leaflet
1.
What Product name is and what it is used for

2.
What you need to know before you take Product name
3.
How to take Product name
4.
Possible side effects

5. How to store Product name

6.
Contents of the pack and other information

1. What Product name is and what it is used for

Levosulpiride belongs to a group of gut motility enhancing medicines (gastrointestinal prokinetics). It is used for:

· Dyspeptic syndrome (anorexia, bloating, a feeling of epigastric tenderness, postprandial headache, heartburn, belching, diarrhoea, constipation) from delayed gastric emptying related to organic factors (diabetic gastroparesis, cancer, etc...) and / or functional factors (visceral somatisation in anxious subjects -depressants).

· Essential headache: vasomotor forms (classical, common, ophthalmic, hemiplegic, cluster migraine) and muscle-tensive forms.

· Nausea and vomiting (post-operative or induced by anticancer drugs).

· Dizziness, by central or peripheral origin.

2. What you need to know before you take Product name
Do not take Product name:
· If you are allergic to levosulpiride or any of the other ingredients of this medicine (listed in section 6).

·  If you have hypertension which is suspected to be due to pheochromocytoma or if you have heart failure. In such cases, caution is required
· If you have epilepsy

· If you are pregnant or might be pregnant and during the breastfeeding period

· If you have breast cancer

Warnings and precautions

Talk to your doctor or pharmacist before taking Product name.
Levosulpiride should not be used when the stimulation of gastrointestinal motility can be harmful, for example in the presence of gastrointestinal bleeding, mechanical obstructions or perforations.
Product name should be used with caution in patients with risk factors for stroke.

Levosulpiride should be used with caution in patients with cardiovascular disease or with a family history of QT prolongation.

Concomitant therapy with other neuroleptics should be avoided as a complex symptoms disorder, potentially fatal, called Neuroleptic Malignant Syndrome has been reported with use of this medicines (in general in the course of treatment with antipsychotic drugs). Clinical manifestations of this syndrome are hyperpyrexia, muscle rigidity, akinesia, vegetative disorders (irregular pulse or blood pressure, sweating, tachycardia, arrhythmias), altered state of consciousness that may progress to stupor and coma. The treatment of Neuroleptic Malignant Syndrome consists of immediate discontinuation of the antipsychotic medicines and other not essential medicines and setting of an intensive symptomatic treatment (care must be taken in reducing hyperthermia and in correcting dehydration). In case where the treatment with antipsychotics is considered to be essential, the patient should be carefully monitored.

Particular caution is required in patients who present, even at the family level, a history of clinical thrombosis, since the medicine is associated with the formation of thrombi. 
The effects of levosulpiride on gastrointestinal motility may be antagonized by anticholinergic drugs, narcotics and analgesics.
Other medicines and Product name
Tell your doctor or pharmacist  if you are taking,  have recently  taken  or might  take  any other medicines.

The association with other medicines requires special caution and vigilance from the physician, in order to avoid unexpected effects from unwanted interaction.

The risk of cardiac arrhythmias increases when neuroleptics are administered concomitantly with medicines that prolong the QT interval.

Levosulpiride should not be administered concomitantly with medicines that cause electrolyte disturbances.

Product name with alcohol

You should avoid simultaneous intake of alcohol.
Pregnancy , breast-feeding  and fertility

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine.

Do not use Product name in pregnancy, possible pregnancy and during the breastfeeding period.

 The following symptoms have been observed in neonates of mothers who used conventional or atypical antipsychotics, including Levosulpiride, during the last trimester (last 3 months of pregnancy): tremor, rigidity and / or muscle weakness, somnolence, agitation, breathing problems and difficulties in food intake. If your child shows any of these symptoms, contact your doctor.

Driving and using machines

Product name has major influence on the ability to drive and use machines.

High doses of levosulpiride may cause drowsiness, numbness, or dyskinesias; therefore you should avoid driving and operations requiring vigilance.

Product name contains lactose. If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this medicinal product. 

3. How to take Product name
Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure. 

Adults

The recommended dose in adults (according to madical prescription) is: 1 tablet 3 times a day before meals.

Use in children and adolescents 

This medicine should not be used in children and adolescents because no relevant data are available.

Elderly

In the treatment of elderly patients, the dosage shoul be decided by the physician who must carefully evaluated a possible reduction of the dosages mentioned above.

If you take  more Product name than you should

In this case it is sufficient to discontinue the treatment or decrease the dosage, according to the physician decision. Extrapyramidal effects and sleep disorders have never been observed, which from theoretical point of view may occur with very high dosages.

If you forget to take Product name
Do not take a double dose to make up for a forgotten dose.

If you stop taking Product name
If you have any further questions on the use of this medicine, ask your doctor or pharmacist .

4.
Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

The following effects have been reported:

Not Known (frequency cannot be estimated from the available data):

·   some disorders such as amenorrhea, gynecomastia, galactorrhea, hyperprolactinemia and changes in libido, observed in special cases, are due to a reversible effect of levosulpiride on the functionality of the hypothalamic-pituitary-gonadal axis, similar to that known for many neuroleptics.
The following side effects have been observed with other medicines of the same class: 

Rare (that affect up to 1 in 1.000 patients):

·  cases of QT prolongation, ventricular arrhythmias such as torsades de pointes, ventricular tachycardia,ventricular fibrillation and cardiac arrest.

Very Rare (that affect up to 1 in 10.000 patients):

· cases of sudden death

Not Known (frequency cannot be estimated from the available data):

· There have been reports of venous thromboembolism (VTE) including cases of pulmonary embolism (PE) and deep venous thrombosis (VTE).

· Neonatal withdrawal syndrome, extrapyramidal symptoms in neonates (see section 2)

Particular caution is required in patients who present, even at the family level, a history of clinical thrombosis, since the medicine is associated with the formation of thrombi. 
Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. You can also report side effects directly to the following address: 

България
Изпълнителна агенция по лекарствата ул. „Дамян Груев” № 8 

1303 София 

Teл.: +35 928903417

уебсайт: www.bda.bg
Κύπρος

Φαρμακευτικές Υπηρεσίες

Υπουργείο Υγείας

CY-1475 Λευκωσία

Φαξ: + 357 22608649

Ιστότοπος: www.moh.gov.cy/phs
Italia

Agenzia Italiana del Farmaco

Sito web: http://www.agenziafarmaco.gov.it/it/responsabili
România

Agenţia Naţională a Medicamentului şi a Dispozitivelor Medicale

Str. Aviator Sănătescu nr. 48, sector 1

Bucuresti 011478- RO 

Tel: + 4 0757 117 259

Fax: +4 0213 163 497

e-mail: adr@anm.ro
By reporting side effects you can help provide more information on the safety of this medicine.

5.
How to store Levosulpiride
Keep this medicine out of the sight and reach of children.

This medicinal product does not require any special storage precautions.

Do not use this medicine after the expiry date which is stated on the label carton after EXP. The expiry date refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

6.
Contents of the pack and other information

What Product name contains

· The active substance is levosulpiride.
· The other ingredients  are Microcrystalline cellulose  (E460), lactose monohydrate, sodium starch glycolate type A, magnesium stearate (E572). 
What Product name looks like and contents of the pack

Product name 25mg tablets are white, round, convex tablet with 6 mm diameter, imprinted with “MC” on one side.

Packs of 20, 30, 60 and 100 tablets packed in blisters (PVC/PVDC/Al and PVC/PCTFE /Al). 

Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer

MEDOCHEMIE LTD, 1-10 Constantinoupoleos street, 3011 Limassol, Cyprus

This medicinal product is authorised in the Member States of the EEA under the following names:

<{Name of the Member State}> <{Name of the medicinal product}>

<{Name of the Member State}> <{Name of the medicinal product}>

This leaflet was last revised in 03/2015
Package leaflet: Information for the patient

Product name, 50 mg tablets
Product name, 100 mg tablets

Levosulpiride

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.
· Keep this leaflet. You may need to read it again.

· If you have any further questions, ask your doctor or pharmacist.

-
This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.

· If  you get any side effects, talk to your doctor or pharmacist . This includes any possible side effects not listed in this leaflet. See section 4.
What is in this leaflet
1.
What Product name is and what it is used for

2.
What you need to know before you take Product name

3.
How to take Product name
4.
Possible side effects

6. How to store Product name
6.
Contents of the pack and other information

2. What Product name is and what it is used for

Levosulpiride  belongs to a group of medicines called psycholeptic and antipsychotics 
It is used for:

· Endogenous and reactive depression. 

· Somatoform disorders. 

· Acute and chronic schizophrenia.
4. What you need to know before you take Product name
Do not take Product name:
· If you are allergic to levosulpiride or any of the other ingredients of this medicine (listed in section 6).

· If you have epilepsy
· If you are pregnant or might be pregnant and during the breastfeeding period

· If you are a patient in manic states or in the manic phase of manic-depressive psichosis

· If you have hypertension which is suspected to be due to pheochromocytoma or if you have heart failure. In such cases, caution is required,If you have breast cancer

Warnings and precautions

Talk to your doctor or pharmacist before taking Product name.
Levosulpiride should not be used when the stimulation of gastrointestinal motility can be harmful, for example in the presence of gastrointestinal bleeding, mechanical obstructions or perforations.

Product name should be used with caution in patients with risk factors for stroke.

 Levosulpiride should be used with caution in patients with cardiovascular disease or with a family history of QT prolongation.

You should avoid concomitant therapy with other neuroleptics. A complex symptoms disorder, potentially fatal, called Neuroleptic Malignant Syndrome has been reported in the course of treatment with antipsychotic drugs. Clinical manifestations of this syndrome are hyperpyrexia, muscle rigidity, akinesia, vegetative disorders (irregular pulse or blood pressure, sweating, tachycardia, arrhythmias), altered state of consciousness that may progress to stupor and coma. The treatment of Neuroleptic Malignant Syndrome consists of immediate discontinuation of the antipsychotic medicines and other not essential medicines and setting of an intensive symptomatic treatment (care must be taken in reducing hyperthermia and in correcting dehydration). In case where the treatment with antipsychotics is considered to be essential, the patient should be carefully monitored.

Particular caution is required in patients who present, even at the family level, a history of clinical thrombosis, since the medicine is associated with the formation of thrombi. 

Other medicines and Product name
Tell your doctor or pharmacist  if you are taking,  have recently  taken  or might  take  any other medicines.

The association with other medicines requires special caution and vigilance from the physician, in order to avoid unexpected effects from unwanted interaction.

The risk of cardiac arrhythmias increases when neuroleptics are administered concomitantly with medicines that prolong the QT interval.

Levosulpiride should not be administered concomitantly with medicines that cause electrolyte disturbances.

Product name with alcohol

You should avoid simultaneous intake of alcohol.
Pregnancy, breast-feeding  and fertility

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine.

Do not use Product name in pregnancy, possible pregnancy and during the breastfeeding period.

The following symptoms have been observed in neonates of mothers who used conventional or atypical antipsychotics, including Levosulpiride, during the last trimester (last 3 months of pregnancy): tremor, rigidity and / or muscle weakness, somnolence, agitation, breathing problems and difficulties in food intake. If your child shows any of these symptoms, contact your doctor.

Driving and using machines

Product name has major influence on the ability to drive and use machines.

Patients under treatment may experience numbness, dizziness and dyskinesia; therefore they should be advised to avoid driving and operations requiring vigilance.

Product name contains lactose. If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this medicinal product. 

5. How to take Product name
Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure. 

The recommended dose is:
Adults

· Adults with  acute forms of mental disorders: 2-3 tablets of 100 mg per day.

· Maintenance therapy: unless otherwise prescribed 3 tablets of 50 mg per day.

This dose may be gradually reduced.

Use in children and adolescents 

This medicine should not be used in children and adolescents because no relevant data are available. 

Elderly

In the treatment of elderly patients, the dosage should be decided by the physician who must carefully evaluate a possible reduction of the dosages mentioned above. 

If you take  more Product name than you should

If accidentally you swallowed / taken an overdose, inform the doctor or go to the nearest hospital.

With very high doses and in patients sensitive to neuroleptic medication, extrapyramidal effects and sleep disorders may occur.

In this case it is sufficient to discontinue the treatment or decrease the dosage, according to the physician decision.

If you forget to take Product name
Do not take a double dose to make up for a forgotten dose.

If you stop taking Product name
If you have any further questions on the use of this medicine, ask your doctor or pharmacist .

4.
Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

The following effects have been reported:

Very Rare (that affect up to 1 in 10.000 patients):

· psychomotor agitation, neurovegetative disorders and extrapyramidal effects such as tremors, parkinsonism and dystonia. All these effects are modest in magnitude and reversible

· allergic reactions

Not Known (frequency cannot be estimated from the available data):

· some disorders such as amenorrhea, gynecomastia, galactorrhea, hyperprolactinemia and changes in libido, observed in special cases, are due to a reversible effect of levosulpiride on the functionality of the hypothalamic-pituitary-gonadal axis, similar to that known for many neuroleptics.
· Isolated cases of weight gain have been reported after prolonged treatment.
The following side effects have been observed with other medicines of the same class: 
Rare (that affect up to 1 in 1.000 patients):

· cases of QT prolongation, ventricular arrhythmias such as torsades de pointes, ventricular tachycardia,ventricular fibrillation and cardiac arrest.
Very Rare (that affect up to 1 in 10.000 patients):

· cases of sudden death
Not Known (frequency cannot be estimated from the available data):

· There have been reports of venous thromboembolism (VTE) including cases of pulmonary embolism (PE) and deep venous thrombosis (VTE).

· Neonatal withdrawal syndrome, extrapyramidal symptoms in neonates (see section 2)

Particular caution is required in patients who present, even at the family level, a history of clinical thrombosis, since the medicine is associated with the formation of thrombi. 

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. You can also report side effects directly to the following address:
България
Изпълнителна агенция по лекарствата ул. „Дамян Груев” № 8 
1303 София 

Teл.: +35 928903417
уебсайт: www.bda.bg
Κύπρος
Φαρμακευτικές Υπηρεσίες

Υπουργείο Υγείας

CY-1475 Λευκωσία
Φαξ: + 357 22608649

Ιστότοπος: www.moh.gov.cy/phs
Italia

Agenzia Italiana del Farmaco

Sito web: http://www.agenziafarmaco.gov.it/it/responsabili
România

Agenţia Naţională a Medicamentului şi a Dispozitivelor Medicale

Str. Aviator Sănătescu nr. 48, sector 1

Bucuresti 011478- RO 
Tel: + 4 0757 117 259

Fax: +4 0213 163 497
e-mail: adr@anm.ro
 By reporting side effects you can help provide more information on the safety of this medicine.

5.
How to store Product name
Keep this medicine out of the sight and reach of children.

This medicinal product does not require any special storage precautions.

Do not use this medicine after the expiry date which is stated on the label carton after EXP. The expiry date refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help protect the environment.

6.
Contents of the pack and other information

What Product name contains

· The active substance is levosulpiride.
· The other ingredients are Microcrystalline cellulose  (E460), lactose monohydrate, sodium starch glycolate type A, magnesium stearate (E572).
What Product name looks like and contents of the pack

Product name, 50 mg tablets: White, round, convex tablet, with 8 mm diameter, imprinted with “50” on one side.

Product name, 100 mg tablets: White, round, convex tablet, with 10.3 mm diameter.

Packs of 20, 30, 60 and 100 tablets packed in blisters (PVC/PVDC/Al and PVC/PCTFE /Al).

Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer

MEDOCHEMIE LTD, 1-10 Constantinoupoleos street, 3011 Limassol, Cyprus
This medicinal product is authorised in the Member States of the EEA under the following names:

<{Name of the Member State}> <{Name of the medicinal product}>

<{Name of the Member State}> <{Name of the medicinal product}>

This leaflet was last revised in  03/2015
Module 4


PARTICULARS TO APPEAR ON THE OUTER PACKAGING 

Carton for blisters

LEVIDE 25 mg tablets  

LEVIDE 50 mg tablets
LEVIDE 100 mg tablets  

Levosulpiride 

Each tablet contains 25 mg Levosulpiride 

Each tablet contains 50 mg Levosulpiride 

Each tablet contains 100 mg Levosulpiride 

25mg, 50mg & 100mg: Contains lactose monohydrate.


Tablets  
20 tablets

30 tablets

60 tablets

100 tablets


Oral use.
Read the package leaflet before use.

Keep out of the sight and reach of children.   


[Not applicable]

EXP: MM-YYYY



Medochemie Ltd, 1-10 Constantinoupoleos Street, 3011 Limassol, Cyprus

[To be completed nationally]

LOT: 


Medicinal product subject to medical prescription. 



levide 25 mg 
levide 50 mg 
levide 100 mg



LEVIDE 25 mg tablets  

LEVIDE 50 mg tablets
LEVIDE 100 mg tablets  

Levosulpiride 

MEDOCHEMIE LTD


EXP: MM-YYYY

LOT:

[Not applicable]
Module 5

Scientific discussion during the initial procedure

I. Introduction
Based on the review of the data on quality, safety and efficacy, the member states considered that the applications for Levidomed 25, 50 and 100 mg tablets (IT/H/0367/001-003/DC) could be approved. These products are prescription-only medicines indicated for:

LEVOSULPIRIDE (Medochemie) 25 mg:

• Dyspeptic syndrome (anorexia, bloating, a feeling of epigastric tenderness, postprandial headache heartburn, belching, diarrhoea, constipation) from delayed gastric emptying related to organic factors (diabetic gastroparesis, cancer, etc.) and / or functional factors (visceral somatisation in anxious subjects -depressants). 

• Essential headache: vasomotor forms (classical, common, ophthalmic, hemiplegic, cluster migraine) and muscle-tensive forms. 

• Nausea and vomiting (post-operative or induced by anticancer drugs). 

• Dizziness, by central or peripheral origin. 

And 
LEVOSULPIRIDE (Medochemie) 50 mg and 100 mg: 
· endogenous, reactive depression, somatoform disorders and acute and chronic    schizophrenia
These applications were submitted using the Decentralised Procedure (DCP), with the IT as Reference Member State (RMS) and Bulgary, Cyprus and Romany as Concemed Member States (CMS). These applications were submitted under Article 10(1) of Directive 2001/83/EC, as amended, claiming to be generic medicinal products of Levopraid tablets, marketed by TEOFARMA s.r.l, Italy  and registered since  20 November 1985. 

Levosulpride blocks the presynaptic dopaminergic D2 receptors. Like its parent compound (sulpiride), levosulpiride shows antagonism at D3 and D2 receptors present presynaptically as well as postsynaptically. The preferential binding of the presynaptic dopamine receptors decreases the synthesis and release of dopamine at low doses whereas it causes postsynaptic D2 receptor antagonism at higher dose. This receptor profile together with its limbic selectivity explains its effectiveness of levosulpiride in the management of both positive and negative symptoms of schizophrenia. 

The antagonism of central D2 receptors may lead to both therapeutic (e.g. anti-emetic effect due to D2 receptor blockade in the area postrema) and adverse (including hyperprolactinaemia and extrapyramidal dystonic reactions) effects.

Levosulpiride has a stimulant effect on 5-HT4 receptors and to a lesser extent on 5-HT3 receptors. Its action on 5-HT receptors is thought to account for the ability to stimulate gastric and small bowel motility and to accelerate gastric emptying in patients suffering from functional dyspepsia and diabetic gastroparesis.
The active substance levosulpiride at the dosage of 50 and 100 mg belongs to the pharmacotherapeutic group of psycholeptics, antipsychotics, ATC code: N05AL07.

The active substance levosulpiride at the dosage of 25 mg belongs to the pharmacotherapeutic group of  propulsives, ATC code: A03FA.

In adults Levosulpiride (Medochemie) 25 mg should be taken (according to medical prescription): 1 tablet 3 times a day before meals. In elderly,  the dosage should be decided by the physician which must carefully evaluate a possible reduction of the dosages above mentioned.

In adults with acute forms of mental disorders Levosulpiride (Medochemie) 50 and 100 mg should be taken 2-3 tablets of 100 mg per day, for maintenance therapy, unless otherwise prescribed, 3 tablets of 50 mg per day.  

In elderly,  the dosage should be decided by the physician which must carefully evaluate a possible reduction of the dosages above mentioned.

A bioequivalence study has been performed between Levosulpiride (Medochemie) 100 mg Tablets, manufactured by Medochemie, Cyprus (Test) with batch no E6K097 and Reference product Levopraid 100 mg tablets, and marketed by TEOFARMA s.r.l, Italy , with batch no 1202. 

The bioequivalence study was carried out in accordance with Good Clinical Practice (GCP).
The RMS has been assured that acceptable standards of Good Manufacturing Practice (GMP) are in place at all sites responsible for the manufacture, assembly and batch release of these products. For manufacturing sites within the Community, the RMS has accepted copies of current manufacturing authorisations issued by inspection services of the competent authorities as certification that acceptable standards of GMP are in place at those sites.

II. About the product
	Proposed name of the medicinal product in the RMS 
	Levidomed


	Name of the drug substances (INN name): 
	Levosulpiride


	Pharmaco-therapeutic group
(ATC Code):
	A03FA (25 mg)

N05AL07 (50-100 mg)

	Pharmaceutical form(s) and strength(s):
	25mg, 50mg, 100mg tablets

	Reference Number(s) for the Decentralised Procedure
	IT/H/0367/001-003/DC

	Reference Member State:
	IT

	Concerned Member States:
	BG; CY; RO

	Marketing Authorisation Numbers 
	AIC: 043005

	Name and address of the Authorization Holder
	Medochemie Ltd,

1-10 Constantinoupoleos Street, 3011 Limassol, Cyprus  FORMTEXT _


III. Scientific Overview and discussion
III.1 Quality aspects
ACTIVE SUBBSTANCE – Levosulpiride
INN: Levosulpiride

IUPAC Name: (S)-N-[(1-ethylpyrrolidin-2-yl)methyl]-2-methoxy-5-sulphamoylbenzamide

Other Chemical Name: 5-aminosulphonyl-N-(1-ethyl-pyrrolidin-2-ylmethyl)-2-methoxybenzamide

CAS Registry Number: 23672-07-3

Internal Code: D0
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Chirality:

Levosulpiride is the S-enantiomer of sulpiride.

A chiral center is present in sulpiride molecular structure, but
the starting material and the route of synthesis used in Procos
S.p.A. allow the formation of the S-enantiomer only (see
structural formula above).




Chirality: Levosulpiride is the S-enantiomer of sulpiride.

                A chiral center is present in sulpiride molecular structure, 

                but the starting material and the route of synthesis used in Procos

                S.p.A. allow the formation of the S-enantiomer only (see

                structural formula above).

Relative molecular mass: 341.4

Molecular formula: C15H23N3O4S
In this procedure, the active substance Levosulpiride is subject to an ASMF procedure, since no CEP is available. Instead, a DMF is available from the supplier PROCOS S.p.A. Via Matteotti, 249

28062 Cameri (NO) – ITALY. 
The regulatory starting material has been identified as 5-aminosulphonyl-2-methoxybenzoic acid. 

The Restricted Part Drug Master File (Ref. Doc. Nr. DMF-D0-B01, dated 20- 

May-2014) and the Applicant Part Drug Master File (Ref. Nr. Doc. Nr. DMF-D0- OP-B01, dated 20-May-2014), are enclosed in the dossier. The current supplier of the key intermediate of synthesis 5-aminosulphonyl-2-methoxybenzoic acid methyl ester, manufactured from the above-mentioned starting material, is the following: 

SUZHOU CHENGE PHARMACEUTICAL & CHEMICAL CO., Ltd 

Nr. 18 Shihua Road, Taicang Port Development Zone, Jiangsu Province 

CHINA.
The starting material can be considered well-characterized, since the description of the full synthetic process and the specification for each raw materials involved have been included in the updated ASMF version.
The other chemical used as starting material, (S)-(-)-2-(aminoethyl)-1-ethylpyrrolidine, is  considered appropriate.
Long-term and accelerated stability data on three pilot batches have been provided. The studies were performed at the conditions provided by the relevant ICH Guideline. No out of specification is indeed observed. The retest period of five years  can be supported.

DRUG PRODUCT

Other Ingredients

Other ingredients are: Microcrystalline cellulose (E460), lactose monohydrate, sodium starch glycolate type A, magnesium stearate (E572). 
 All the excipients comply with their respective European Pharmacopeia monographs. The qualitative formulation was developed and each of the excipients was selected for its intended use based on optimization studies. They are included in the formulation at suitable levels and for recognized purposes. 
None of the excipients contain materials of animal or human origin.

No genetically modified organisms (GMO) have been used in the preparation of these excipients.

Pharmaceutical Development
From the comparative dissolution profiles for each strength of first and second production batches of Levosulpiride vs two batches of Levopraid (including the batch of 100 mg used in the Bioequivalence study) ,  it can be concluded that all production scale batches of levosulpiride tablets, including all 3 strengths, have dissolution profiles that are similar with the reference product’s batches tested in the proposed dissolution medium, HCl 0.1N, as well as in the pH 4.5 and pH 6.8 medium, since the percentage dissolved are higher than 85% at 15 minutes (very rapidly dissolving scenario) in all these cases. Hence, there is no need for similarity factor f2 calculations and the dissolution profiles similarity is accepted. 

According to the current guideline CPMP/QWP/EWP/1401/98 Rev.1 Guideline on the investigation of bioequivalence, a batch of Levosulpiride 100 mg tablets was used in the Bioequivalence study. For both Levosulpiride 25 mg and 50 mg, since the formulation is directly proportional to that of the 100 mg strength used in the BE study; the products are manufactured by the same manufacturing process and the qualitative composition of the different strengths is the same, the biowaiver is considered acceptable. 
Suitable pharmaceutical development data bave been provided for these applications
Manufacturing Process

Satisfactory batch formulae have been provided for the manufacture of all strengths of the product, along with an appropriate account of the manufacturing process. The manufacturing process has been validated. 
Control of Finished Product

The finished product specifications are satisfactory. Test methods have been described and adequately validated, as appropriate. Batch data have been provided and comply with the release specifications. Certificates of Analysis have been provided for any working standards used.

Container Closure System

Levosulpiride tablets are packed in opaque PVC/ PVDC-Alu blisters and in PVC/PCTFE opaque -Alu blisters. The appropriate number of blisters is packed in a carton box along with the patient’s information leaflet. 

Packs of 20, 30, 60 and 100 tablets are available. 

 Additionally, the stability of the final product and the integrity of the container have been evaluated to prove the suitability of the immediate packaging and the results show that both packaging types are suitable as the physical and chemical characteristics of the tablets remain well within the predefined limits

Satisfactory specifications and Certificates of Analysis have been provided for all packaging components. All primary packaging complies with the current European regulations concerning materials in contact with foodstuff.

Stability

Finished product stability studies were performed in accordance with current guidelines on batches of finished product packed in the packaging proposed for marketing. The drug product appears to be stable during the studies. Based on the provided stability data, the claimed shelf-life of 36 months without specific storage condition in the two packaging configurations and based on extrapolation of the normal stability data, can be accepted, according to the Guideline on stability testing CPMP/QWP/122/02, rev 1 corr.
 The holding time for bulk tablets (1 year) has been adequately validated.

The applicant declares that the time during which the product is stored in the bulk container, prior  to packing into the final immediate container, constitutes part of the approved shelf life. Therefore, the date of production has been taken as the start of the shelf-life.
Bioequivalence/Bioavailability

The bioequivalence study is discussed in Section III.3, Clinical Aspects.
Summaris of Product Characteristics (SmPCs), Patient lnformation Leaflets (PILs)

and Labelling

The SmPCs, PILs and labelling are satisfactory from a pharmaceutical perspective.
A package leaflet has been submitted to the AIFA along with results of consultations with target patient groups ('user testing'), in accordance with Article 59 of Council Directive 2001/83/EC, as amended. In general, the submitted Readability test for the strengths of 50 and 100 mg met the criteria listed  in the GUIDELINE ON THE READABILITY OF THE LABELLING AND PACKAGE LEAFLET OF MEDICINAL PRODUCTS FOR HUMAN USE. 

No modification to the text was made, following the user testing.

A bridging study for the 25mg strength has been submitted. 
The results indicate that the package leaflet is well-structured and organised, easy to understand and written in a comprehensive manner. The test shows that the patients/users are able to act upon the information that it contains.
MAA (Marketing Authorisation Application) Forms

All aspects of the MAA forms are satisfactory from a pharmaceutical perspective.

Expert Report (Quality Overall Summary)

The quality overall summary is written by an appropriately qualified person and is a suitable summary of the pharmaceutical aspects of the dossier.
Conclusion

The grant of Marketing Authorisations is recommended.

III.2 Non-clinical aspects
Pharmacodynamic, pharmacokinetic and toxicological properties of levosulpiride are well known. The applicant has not provided additional studies and further studies are not required.

The Applicant has not conducted any toxicological or pharmacological studies on levosulpiride, which is acceptable. Published toxicological or pharmacological data on levosulpiride has been summarised in Non Clinical part of the Dossier. 

The non-clinical overview on the pre-clinical pharmacology, pharmacokinetics and toxicology is adequate.

III.3 Clinical aspects
Pharmacokinetics
In support of the application, the Marketing Authorisation Holder submitted the following bioequivalence study:

A bioequivalence study has been performed between Levosulpiride (Medochemie) 100 mg Tablets, manufactured by Medochemie, Cyprus (Test) with batch no E6K097 and Reference product Levopraid 100 mg tablets, and marketed by TEOFARMA s.r.l, Italy , with batch no 1202. The study was a “comparative, randomized, two-period, two-treatment, two-sequence, single dose, open-label, crossover bioequivalence study” done in healthy male subjects under fasting conditions. A validated analytical method via LC/MS-MS was used for levosulpiride quantification. 

The statistical method for testing bioequivalence was based upon the 90% confidence interval for the ratio of the population means (Test/Reference), for the parameters Cmax AUC0-last and AUC0-inf .

For levosulpiride the 90% confidence interval for the ratio of test (T) and reference (R) product averages (least square means) for pharmacokinetic parameters Cmax, and AUCo-last fell within the acceptance range 80-125% (93.041-107.140 and 99.339-108.146 respectively). 
The study was done on the highest strength and the results of this study can be extended to the lower strengths 25mg and 50mg, as the Applicant has provided sufficient evidence to demonstrate the PK linearity of levosulpiride, therefore all the conditions of the current Guideline on the investigation of Bioequivalence are fulfilled.

The study population consisted of 36 healthy, male, mixed skin Arab & Mediterranean subjects aged between 18 and 44, with a body-mass index of 19.0 to 29.0 kg/m2. 36 subjects completed period I and 34 subjects completed period II.

Following an overnight fast of at least 10 hour, a single oral dose of test and reference formulation was administered in the morning of study day 1 of each study period.

The study periods were separated by a washout period of 7 days between the administrations of the study drugs. The blood samples were collected pre dosing (-1.00) and 0.50, 1.00,1.50, 2.00, 2.50, 3.00, 3.25, 3.50, 4.00, 4.50, 5.00, 6.00, 8.00, 10.00, 12.00, 16.00, 24.00, 36.00,48.00 and 72.00 hours after dosing. Study Dates: 
PERIOD I: 23 December 2012-26 December 2012

 

PERIOD II: 30 December 2012- 02 January 2013

Clinical and Analytical facility: Arab Pharmaceutical Industry Consulting/Pharmaceutical Research Unit, 19, Yajooz Street, Al-jubaiha, Amman, Jordan. 

The following pharmacokinetic parameters of Levosulpiride were assessed: Cmax, Tmax, AUC0-last, AUC0-inf, Residual area (%), ke, t1/2 and MRTinf.

The statistical method for testing bioequivalence was based upon the 90% confidence interval for the ratio of the population means (Test/Reference), for the parameters Cmax AUC0-last and AUC0-inf .

Table 1. Pharmacokinetic parameters (non-transformed values; arithmetic mean ± SD, (CV%), tmax median, range)

	Treatment
	AUC0-last

ng/ml/h
	AUC0-∞

ng/ml/h
	Cmax

ng/ml
	tmax

h

	Test


	2571.353

±
593.270

(23.07)
	2665.296

±
585.021

(21.95)
	192.649

±

61.966

(32.17)
	4.00

1.00-6.00

	Reference


	2488.947

±
622.255

(25.00)
	2583.145

±
615.849

(23.84)
	189.701

±

45.657

(24.07)
	3.00

1.00-6.00

	*Ratio (90% CI)


	103.649

(99.339-108.146)
	
	99.842

(93.041-107.140)
	

	AUC0-last 
The area under the plasma concentration-time curve (AUC0last) will be calculated by the linear trapezoidal rule from measured data points from time of administration until the time of last quantified concentration, where Clast is the last point.
AUC0-∞ 
Area under the plasma concentration curve extrapolated to infinite time. 

tmax                          Time until Cmax is reached


*ln-transformed values 

AUCextr was less than 20% for all subjects enrolled in the study. Pre-dose levels were always below LLOQ except for the subject n.05 after administration of the test product, the concentration detected was less than 5% of Cmax.

Based on the ANOVA results, no significant period treatment and sequence effect was observed for ln-transformed PK parameters Cmax, AUC0-last and AUC0-∞. 

Concerning the Safety, this was observed during the whole study duration. The subjects was queried on adverse events during the whole study, and voluntarily reporting of adverse events by the Subjects was reported. Subject 22 who had abnormal ECG readings was admitted to AL-Essra Hospital on 23rd December 2012 where he was examined by a cardiologist (ECG, CK-MB, Myoglobin, and Troponin I was done) and all tests where found normal and he was dismissed on the same day.

The following adverse events were observed:

Headache, Dizziness, Minimal ST elevation V2-V3, Negative T-wave inversion on AVF, Sleepiness, Increased Urea, Increased ALT, Decreased Sodium, and Increased AST. In conclusion, the tolerance of the products studied was good. Vital signs did not show clinically significant changes in general and no serious adverse events or unexpected adverse drug reactions occurred in this study.

EFFICACY

The efficacy of Levosulpiride is well-known. No new efficacy data have been submitted and none are required for applications of this type.
SAFETY

With the exception of the safety data generated during the bioequivalence study, no new safety data were submitted and none are required for applications of this type. No new or unexpected safety issues arose during the bioequivalence study.
PHARMACOVIGILANCE SYSTEM AND RISK MANAGEMENT PLAN

A summary of Pharmacovigilance System has been presented. As described by the applicant, it fulfils the requirements and provides adequate evidence that the applicant has the services of a qualified person responsible for pharmacovigilance and has the necessary means for the notification of any adverse reaction suspected  of occurring either in the Community or in a third country.

The Applicant has submitted a risk management plan, in accordance with the requirements of Directive 2001/83/EC as amended, describing the pharmacovigilance activities and interventions designed to identify, characterise, prevent or minimise risks relating to ciclopirox. 
	Important identified risks 
	Convulsions in patients with epilepsy because levosulpiride may lower the epileptogenic threshold 

Increased psychomotormotor agitation (in patients with manic states or in the manic phase of manic-depressive disorder) 

Hypertension (in patients with pheochromocytoma) 

Ventricular arrhythmias in patients with cardiovascular disease 

, QT prolongation in patients with a family history of QT prolongation 

Increased risk of cardiac arrhythmias related to the concomitant administration of medicines that prolong the QT interval 

Increased risk of cardiovascular events related to concomitant use of medicines that cause electrolyte disturbances 

Neonatal extrapyramidal symptoms and neonatal withdrawal symptoms related to use in pregnancy 

Drowsiness increased when taking levosulpiride with alcohol 

Numbness, dizziness and dyskinesia (risks while driving) 

Extrapyramidal effects and sleep disorders with high doses 

	Important potential risks 
	Hypersensitivity to the active substance or to any of the excipients (inlcuding lactose)reactions 

Mammary dysplasia especially in patients who are already carriers of a malignant mastopathy 

Cerebrovascular events 

Neuroleptic Malignant Syndrome 

Exacerbation of gastro-intestinal disorder when the stimulation of gastrointestinal motility can be detrimental, for example in the presence ofin patients with gastrointestinal bleeding, mechanical obstructions or perforations 

Venous thromboembolism 

Side effects in breastfed children related to use during lactation 

Extrapyramidal effects and sleep disorders with high doses 

	Missing information 

	Safety in children 




- Summary table of safety concerns as approved in RMP version n. 1.4:

- Summary of Planned Risk Minimisation Activities as approved in RMP version n. 1.4:

Concerning the current RMP version n. 1.4, the proposed routine risk minimisation measures are evaluated as sufficient; as a consequence, no additional risk minimisation measures have been set in this RMP. 

SUMMARIES OF PRODUCT CHARACTERISTICS (Sm.PCs), PATIENT INFORMATION LEAFLETS (PILs) AND LABELLING

The SmPCs, PILs and labelling are acceptable from a clinical perspective. The SmPCs are consistent with those for the originator products. The PILs are consistent with the details in the SmPCs and in-line with the current guidelines. The labelling is in-line with current guidance.

CLINICAL EXPERT REPORT (CLINICAL OVERVIEW)

The clinical overview is written by an appropriately qualified physician and is a suitable summary of the clinical aspects of the dossier.
CONCLUSION

The grant of Marketing Authorisations is recommended.

IV Overall conclusions and benefit-risk assessment
QUALITY

The quality characteristics of Levosulpiride 25, 50 and 100 mg tablets are well-defined and controlled. The specifications and batch analytical results indicate consistency from batch to batch. There are no outstanding quality issues that would have a negative impact on the benefit/risk balance.

NON-CLINICAL

No new non-clinical data were submitted. As the pharmacokinetics, pharmacodynamics and toxicology of Levosulpiride are well-known, no additional data were required.
EFFICACY

With the exception of the bioequivalence study, no new data were submitted and none are required for applications of this type.

Bioequivalence has been demonstrated for the test product LEVOSULPIRIDE (MEDOCHEMIE) 100 mg Tablets with the reference product LEVOPRAID 100 mg Tablets marketed by TEOFARMA s.r.l, Italy. The Applicant has provided data to support the PK linearity of levosulpiride in the dose range 25 mg - 100 mg, therefore the biowaiver for the lower strenght 25 mg and 50 mg can be accepted.
SAFETY

With the exception of the safety data from the bioequivalence study, no new data were submitted and none are required for applications of this type. As the safety profiles of Levosulpiride are well known, no additional data were required. No new or unexpected safety concerns arose from the bioequivalence study.
PRODUCT LITERATURE

Th.e SmPCs, PILs and labelling are satisfactory, and consistent with those for the reference products, where appropriate, along with current guidelines.

BENEFITI RISK ASSESSMENT

The quality of the products is acceptable, and no new non-clinical or clinical safety concerns have been identified. The benefit/risk balance is, therefore, considered to be positive.
Module 6

Steps taken after the initial procedure

	Scope
	Procedure number
	Type of modification 
	Date of start of 

the procedure
	Date of end of procedure
	Approval/non approval

	
	
	
	
	
	

	
	
	
	
	
	

	
	
	
	
	
	

	
	
	
	
	
	

	
	
	
	
	
	


PARTICULARS TO APPEAR ON THE OUTER PACKAGING 





Carton for blisters





1. NAME OF THE MEDICINAL PRODUCT





2. STATEMENT OF ACTIVE SUBSTANCE(S)





3. LIST OF EXCIPIENTS





4. PHARMACEUTICAL FORM AND CONTENTS





5. METHOD AND ROUTE(S) OF ADMINISTRATION





6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT OF THE SIGHT AND REACH OF CHILDREN





7. OTHER SPECIAL WARNING(S), IF NECESSARY





8. EXPIRY DATE





9. SPECIAL STORAGE CONDITIONS





10. SPECIAL PRECAUTIONS FOR DISPOSAL OR UNUFED MEDICINAL PRODUCTS OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF APPROPRIATE  





11. NAME AND ADDRESS OF THE MARKETING AUTHORIZATION HOLDER





12. MARKETING AUTHORIZATION NUMBER(S)





13. BATCH NUMBER





14. GENERAL CLASSIFICATION FOR SUPPLY





15. INSTRUCTIONS ON USE





16. INFORMATION IN BRAILLE





MINIMUM PARTICULARS TO APPEAR ON BLISTER OR STRIPS





Blister PVC/PVDC/Al   


            PVC/PCTFE/Al





1. NAME OF THE MEDICINAL PRODUCT





2. NAME OF THE MARKETING AUTHORIZATION HOLDER





3. EXPIRY DATE





4. BATCH NUMBER





5. OTHER
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